
<< 79 >>

CUTTER DECK 85CUTTER DECK 85
CUTTER DECK 105CUTTER DECK 105

CUTTER DECK 105/2CUTTER DECK 105/2
the spare parts



<< 80 >>

CUTTER DECK 85 the spare parts ICUTTER DECK 85CUTTER DECK 85

51



<< 81 >>

DRAWING NR. PART NR. DESCRIPTION QUANT. NOTICE
I1  54L015-0004-0004  handle  1
I2  54L034-0006-0001  height adjusting lever  1
I3  54L001-1103-0620  bolt M6 x 20  1
I4  54L001-1103-0825  bolt M8 x 25  5
I5  54L001-1103-0820  bolt M8 x 20  3
I6  54L021-0004-0003  height adjustm. quadrant 1  from series DD 00131
I6  54L021-0004-0001  height adjustm. quadrant 1  to series DD 00130
I7  54L037-0008-0002  height indicator plate  1  from series DD 00131
I7  54L037-0008-0001  height indicator plate  1  to series DD 00130
I8  54L003-1702-0064  washer 6,4  2
I9 54L001-1103-0614 bolt M6x14 2 
I10  54L009-0001-0001  spacer  1
I11  54L004-1492-0008  nut M8  1
I12  54L008-0006-0002  pawl  1  from series DD 00131
I12  54L008-0006-0001  pawl  1  to series DD 00130
I13  54L004-1492-0006  nut M6  1
I14  54L023-0001-0010  spring  1
I15  54L008-0007-0002  locking key  1  from series DD 00131
I15  54L008-0007-0001  locking key  1  to series DD 00130
I16  54L030-0009-0005  control rod  1
I17  54L015-0010-0001  locking knob  1
I18  54L001-7985-0512  bolt M5 x 12  4
I19  54L014-0004-0002  cover  1  to series DD 00130
I19  54L014-0004-0006  cover  1  for Rider 140/85
I20  54L008-0009-0001  chain  1  for Rider 120, 130
I20  54L008-0009-0002  chain  1  for Rider 140/85 - to series EE 00013
I21  54L015-0011-0001  plastic cover  1
I22  54L003-1702-0084  washer 8,4  32
I23  54L002-7981-3995  screw 3.9 x 9.5  7
I24  54L014-0004-0001 belt cover  1  to series DD 00130, for Rider 140/85
I25  54L004-1492-0008  nut M8  15
I26  54L001-1103-0820  bolt M8 x 20  6
I27  54L020-0001-0005  bracket left  1
I27  54L020-0001-0006  bracket right  1
I28  54L001-1101-0825  bolt M8 x 25  2  to series BB
I29  54L020-0006-0001  adjusting bracket left  1  to series DD 00130
I29  54L020-0006-0002  adjusting bracket right  1  to series DD 00130
I30  54L001-1101-0835  bolt M8 x 35  2
I31  54L009-0001-0002  spacer  2
I32  54L037-0007-0002  pivot plate  2
I33  54L005-0000-0005  push-on fastener  4
I34  54L008-0013-0001  bar  2
I35  54L020-0001-0007  bracket  2
I36  54L030-0007-0002  tie rod  1
I37  54L017-0005-0001  cutter deck  1
I38  54L001-1103-1055  bolt M10 x 55  2
I39  54L010-0001-0004  bush  2
I40  54L017-0003-0001  frame  1  to series DD 00130
I41  54L023-0001-0011  spring  1
I42 54L001-1103-0816 bolt M8x16 1 to series CC, for R-140 from series EE 00014
I43  54L010-0001-0005  bush  2
I44  54L001-1143-1016  bolt M10 x 16  2 to series DD 00130
I45  54L009-0003-0010  spacer 1 mm   what is needed
I45  54L009-0003-0020  spacer 2 mm   what is needed
I45  54L009-0003-0030  spacer 3 mm   what is needed
I46  54L009-0002-0004  spacer  2  to series DD 00130
I47  54L015-0012-0001  guard roller  8  to series DD 00130
I48  54L015-0013-0001  casing wheel  2
I49  54L032-0001-0004  shaft  1  to series DD 00130
I50  54L010-0002-0005  bush  7
I51 54L008-0001-0002 spigot 1 
I52  54L002-7981-3995  screw 3.9 x 9.5  14
I53  54L008-0012-0001  safety bolt  2  from series CC
I54  54L011-0915-0001  pin  2  from series CC
I55 54L037-0004-0002 inpact 1 for Rider 120,130 to series EE
I55  54L037-0004-0003  inpact  1  for Rider 140/85 - to series EE 00013
I56  54L009-0001-0016  spacer  2  from series DD 00131

the spare parts ICUTTER DECK 85CUTTER DECK 85CUTTER DECK 85



<< 82 >>

CUTTER DECK 85 the spare parts ICUTTER DECK 85CUTTER DECK 85
** Alternative frame for Rider 120, 130/85 from series DD 000131 to EE

** Alternative frame for Rider 140/85 from series EE 00014



<< 82 >> << 83 >>

DRAWING NR. PART NR. DESCRIPTION QUANT. NOTICE
I57  54L001-1101-1090  bolt M10 x 90  2  from series DD 00131
I58  54L003-1702-0105  washer 10,5  4  from series DD 00131
I59  54L004-1492-0010  nut M10  2  from series DD 00131
I60  54L017-0003-0003  frame  1  for R-120,130 from series DD 00131 to EE 
I60  54L017-0003-0005  frame  1  for R-140 from series EE 00014 to EE 00059
I60 54L017-0003-0006 frame 1 for R-140 from EE 00060, for R-120, 130
    from FF to GG 00069, for R-140
I60 54L017-0003-0008 frame 1 for R-120,130 from series GG 00070
I61  54L020-0006-0005  adjusting bracket  2  from series DD 00131
I62  54L014-0004-0004  cover  1  for Rider 120,130 from series DD 00131
I63  54L014-0004-0005  belt cover  1  for Rider 120,130 from series DD 00131
I64  54L009-0002-0007  spacer  4  from series DD 00131
I65  54L001-1101-0120  bolt M10 x 120  2 for R-140 from series EE 00014,
    for R-120,130,140 from series FF
I66  54L003-1702-0105  washer 10,5  8  for R-140 from series EE 00014,
    for R-120,130,140 from series FF
I67  54L004-1492-0010  nut M10  4  for R-140 from series EE 00014,
    for R-120,130,140 from series FF
I68  54L015-0012-0001  guard roller  2  for R-140 from series EE 00014,
    for R-120,130,140 from series FF
I69  54L009-0001-0015  spacer  2  for R-140 from series EE 00014,
    for R-120,130,140 from series FF
I70  54L020-0001-0019 bracket right 1 for R-140 from series EE 00014
    to FF 00100
I70 54L020-0001-0026 bracket right 1 for R-140 from series FF 00101
I70 54L020-0001-0028 bracket right 1 for R-120, 130 from FF 00101 to GG 00069
I70 54L020-0001-0030 bracket right 1 for R-120, 130 from FF 00001 to FF 00100
I70 54L020-0001-0032 bracket right 1 for R-140
I70 54L020-0001-0050 bracket right 1 for R-120, 130 from GG 00070
I71 54L020-0001-0020 bracket left 1 for R-140 from series EE 00014 to FF 00100
I71 54L020-0001-0027 bracket left 1 for R-140 from series FF 00101
I71 54L020-0001-0029 bracket left 1 for R-120, 130 from FF 00101 to GG 00069
I71 54L020-0001-0031 bracket left 1 for R-120, 130 from FF 00001 to FF 00100
I71 54L020-0001-0033 bracket left 1 for R-140
I71 54L020-0001-0051 bracket left  for R-120, 130 from GG 00070
I72 54L001-1101-1010 bolt M10 x 100 2 for R-140 from series EE 00014 to EE 00059
I73 54L009-0001-0018 spacer 2 for R-140 from series EE 00014 to EE
I73 54L009-0001-0022 spacer 2 R-140 from EE 00014 to EE
    for R-120,130,140 from FF 00001 to FF 00100
I73 54L009-0001-0025 spacer 2 for R-120,130,140 from series FF 00101
I74 54L001-1101-1035 bolt M10 x 35 2 for R-140 from series EE 00014
I74 54L001-1101-1230 bolt M12 x 30 2 for R-140
I75 54L001-1727-0011 washer 11 6 for R-140 from series EE 00014
I75 54L003-1702-0013 washer 13 2 for R-120,130,140 from series FF 00101
I76 54L004-1492-0010 nut M10 2 for R-140 from series EE 00014
I76 54L004-0175-0012 nut M12 2 for R-120,130,140 from series FF 00101
I77  54L008-0018-0002  peg  2  for R-140 from series EE 00014
    for R-120,130,140 from series FF
I78  54L015-0014-0002  end plug  2  for R-140 from series EE 00014 to EE 00059
I79  54L004-1401-0010  nut M10  2  for R-140 from series EE 00014 to EE 00059
I80  54L011-0915-0001  pin  2  for R-140 from series EE 00014
    for R-120,130,140 from series FF
I81  54L021-0002-0008  arm  1  for R-140 from series EE 00014
I82  54L008-0009-0004  chain  1  for R-140 from series EE 00014
I83 54L030-0005-0004 tension rod 2 for R-140 from series EE 00060
    for R-120,130,140 from series FF
I84 54L004-0001-0001 nut special 2 for R-140 from series EE 00060
    for R-120,130,140 from series FF
I85 54L015-0003-0001 ballgrip 2 for R-140 from series EE 00060
    for R-120,130,140 from series FF
I86 54L021-0000-0001 holder 1 for R-120,130 from series FF to GG 00069
I86 54L021-0000-0003 holder 1 for R-140
I86 54L021-0000-0015 holder 1 for R-120,130 from series GG 00070
I87 54L003-1727-0011 washer 11 6 for R-120,130,140 from series FF
I88 54L003-0018-0003 peg 2 for R-120,130,140 from series FF
I89 54L023-0001-0016 spring 2 for R-120,130,140 from series FF
I91 54L041-0003-0001 eye cable 2 for R-120,130,140 from series FF

the spare parts ICUTTER DECK 85CUTTER DECK 85



<< 84 >>

CUTTER DECK 85 the spare parts ICUTTER DECK 85CUTTER DECK 85
89

86

91

97

76

8088

8077

87

87
102

87

100

71

102

103

96

92

101

84

85

83

95

95
94

93

94

60

75

74

70

73

94

98

98

94
95

95

104

105

59

58 59
57

107

56

106

69

64
48

** Alternative frame for Rider 120, 130, 140 from series FF



<< 85 >>

the spare parts ICUTTER DECK 85CUTTER DECK 85CUTTER DECK 85
DRAWING NR. PART NR. DESCRIPTION QUANT. NOTICE
I92 54L021-0007-0001 carrier 2 for R-120,130 from series FF
I93 54L001-1101-0850 bolt M8 x 50 4 for R-120,130 from series FF
I94 54L003-1702-0084 washer 8,4 10 for R-120,130 from series FF
I95 54L004-1492-0008 nut M8 6 for R-120,130 from series FF
I96 54L007-0007-0001 rubber inpact 2 for R-120,130 from series FF
I97 54L021-0009-0001 stabilizator 1 option for R-120,130 from series FF
I97 54L021-0009-0002 stabilizator 1 option for R-140 from series FF
I98 54L001-0001-0011 bolt special 2 option R-120,130,140 from series FF
I100 54L020-0001-0040 bracket 2 for R-120,130,140 from FF to GG 00069
I101 54L001-1101-0850 bolt M8 x 50 4 for R-120,130,140 from FF to GG 00069
I102 54L003-1702-0084 washer 8,4 8 for R-120,130,140 from FF to GG 00069
I103 54L004-1492-0008 nut M8 4 for R-120,130,140 from FF to GG 00069
I104 54L010-0002-0003 bush 4 for R-120,130,140 from series GG 00070
I105 54L006-2930-0020 circlip 20 2 for R-120,130,140 from series GG 00070
I106 54L020-0000-0001 bracket 2 for R-120,130,140 from series GG 00070
I107 54L011-0915-0003 pin 2 for R-120,130,140 from series GG 00070
I1-I17  54L046-0002-0002  handle complete  1



<< 86 >>

CUTTER DECK 85 the spare parts JCUTTER DECK 85CUTTER DECK 85



<< 87 >>

DRAWING NR. PART NR. DESCRIPTION QUANT. NOTICE
J1 54L001-0073-0820 bolt M8 x 20 2 
J2 54L003-1727-0009 washer 9 2 
J3 54L027-0001-0015 belt pulley 1 from series EE 00400
J3 54L027-0001-0005 belt pulley 1 to series EE 00399
J3 54L027-0001-0012 belt pulley 1 for R-140 from EE 00010 to EE 00399
J3 54L027-0001-0016 belt pulley 1 for R-140 from EE 00400
J4 54L027-0003-0003 toothed pulley 1 from series EE 00400
J4 54L027-0003-0001 toothed pulley 2 to series EE 00399
J5 54L024-0002-0001 toothed belt 1 
J6 54L003-0001-0010 special washer 3 from series EE 00400, for R-140 4 pc
J6 54L003-0001-0002 special washer 4 to series EE 00399
J7 54L001-1103-0820 bolt M8 x 20 1 
J8 54L003-1702-0084 washer 8,4 9 
J9 54L025-0000-0004 tensioner 1 
J10 54L004-1492-0008 nut M8 9 
J11 54L001-1103-0830 bolt M8 x 30 8 
J12 54L035-0000-0007 bearing 4 from series EE 00400
J12 54L035-0000-0003 bearing 2 to series EE 00399
J13 54L036-0002-0003 bearing housing 2 from series EE 00400
J13 54L036-0002-0001 bearing housing 2 to series EE 00399
J14 54L009-0001-0023 spacer 2 from series EE 00400
J14 54L009-0001-0012 spacer 2 to series EE 00399
J15 54L035-0000-0002 bearing 2 to series EE 00399
J16 54L032-0002-0006 blade shaft 1 for R-120,130 from series EE 00400
J16 54L032-0002-0001 blade shaft 1 for R-120,130 to series EE 00399
J16 54L032-0002-0007 blade shaft 1 for R-140 from EE 00400
J16 54L032-0002-0003 blade shaft 1 for R-140 to EE 00399
J17 54L029-0000-6670 key 6 x 6 x 70 1 for R-120,130 from series EE 00400
J17 54L029-0000-5563 key 5 x 5 x 63 1 for R-120,130 to series EE 00399
J18 54L032-0002-0008 blade shaft 1 from series EE 00400
J18 54L032-0002-0002 blade shaft 1 to series EE 00399
J19 54L029-0000-6639 key 6 x 6 x 39 1 from series EE 00400, for R-140 2pc
J19 54L029-0000-5532 key 5 x 5 x 32 1 to series EE 00399, for R-140 2pc
J20 54L029-0000-6616 key 6 x 6 x 16 2 from series EE 00400
J20 54L029-0000-5514 key 5 x 5 x 14 2 to series EE 00399
J21 54L013-0003-0002 cover 2 from series EE 00400
J21 54L013-0003-0001 cover 2 to series EE 00399
J22 54L021-0005-0003 blade holder 2 from series EE 00400
J22 54L021-0005-0001 blade holder 2 to series EE 00399
J23 54L033-0000-0001 blade 2 
J24 54L037-0002-0001 safety plate 4 
J25 54L001-1103-0825 bolt M8 x 25 4 
J26 54L001-0073-1020 bolt M10 x 20 2 
J27 54L003-0000-0020 washer 2 mm 1 to series EE 00399
J28 54L009-0001-0026 spacer 1 for R-140 from EE 00400
J28 54L009-0001-0017 spacer 1 for R-140 to EE 00399
J29 54L029-0000-6635 key 6 x 6 x 35 1 for R-140 from EE 00400
J12-J21 54L046-0005-0010 bearinghouse cpl. long 1 for R-120,130 from series EE 00400
J12-J21 54L046-0005-0003 bearinghouse cpl. long 1 for R-120,130 to series EE 00399
J12-J21 54L046-0005-0011 bearinghouse cpl. short 1 from series EE 00400
J12-J21 54L046-0005-0004 bearinghouse cpl. short 1 to series EE 00399
J12-J21 54L046-0005-0012 bearinghouse cpl. long 1 for R-140 from EE 00400
J12-J21 54L046-0005-0007 bearinghouse cpl. long 1 for R-140 to EE 00399

the spare parts JCUTTER DECK 85CUTTER DECK 85CUTTER DECK 85



<< 88 >>

the spare parts I

95

92 93

94

** Alternative bracket on the next page

**

**
**

** **

**

**

**

**

**
**

73

77
76

75

*

CUTTER DECK 105CUTTER DECK 105CUTTER DECK 105



<< 89 >>

DRAWING NR. PART NR. DESCRIPTION QUANT. NOTICE
I1  54L020-0001-0010  bracket right  1  to series EE 00009
I2  54L020-0001-0011  bracket left  1  to series EE 00009
I3  54L010-0001-0004  bush  2  to series EE 00009
I4  54L001-1103-1055  bolt M10 x 55  2  to series EE 00009
I5  54L015-0004-0004  handle  1
I6  54L034-0006-0001  height adjusting lever  1
I7  54L015-0010-0001  locking knob  1
I8  54L030-0009-0005  control rod  1
I9  54L008-0007-0002  locking key  1
I10  54L008-0006-0002  pawl  1
I11  54L023-0001-0010  spring  1
I12  54L001-1103-0620  bolt M6 x 20  1
I13  54L001-1103-0825  bolt M8 x 25  1
I14  54L009-0001-0001  spacer  1
I15  54L004-1492-0006  nut M6  2
I16  54L001-1103-0820  bolt M8 x 20  3
I17  54L037-0008-0002  height indicator plate  1
I18  54L021-0004-0003  height adjustm. quadrant  1
I19  54L001-1103-0614  bolt M6 x 14  2
I20  54L003-1702-0064 washer 6,4  2
I21  54L008-0013-0002  bar  1
I22  54L005-0000-0005  push-on fastener  1
I23  54L030-0007-0003  tie rod  1
I24  54L017-0005-0002  cutter deck  1
I25  54L001-1103-0820  bolt M8 x 20  4
I26  54L003-1702-0084  washer 8,4  9
I27  54L020-0001-0007  bracket  1
I29  54L004-1492-0008  nut M8  7
I30  54L020-0001-0012  bracket  2
I31  54L001-1103-0825  bolt M8 x 25  4
I32  54L010-0001-0005 bush  4
I34  54L011-0915-0001  pin  3
I35  54L008-0018-0001 peg  2  to series EE 00009
I40  54L001-1101-0120  bolt M10 x 120  2
I41  54L003-1702-0105  washer 10,5  8
I43  54L004-1492-0010  nut M10  4
I44  54L009-0003-0010 spacer 1 mm  what is needed
I44  54L009-0003-0020  spacer 2 mm   what is needed
I44  54L009-0003-0030  spacer 3 mm   what is needed
I45  54L015-0012-0001  guard roller  2
I46  54L009-0001-0015  spacer  2
I47  54L003-1702-0084  washer 8,4  1
I48  54L030-0007-0004  tie rod  1
I49  54L010-0001-0008  bush  1
I50  54L001-1131-0640  bolt M6 x 40  1  from series EE 00021
I50  54L011-2156-0626  roll pin 6 x 26  1  to series EE 00020
I51  54L010-0002-0003 bush  4
I52  54L006-2930-0020  circlip 20  2
I53  54L020-0000-0001  holder  2
I54  54L009-0001-0016  spacer  2
I56  54L009-0002-0007  spacer  4
I57  54L015-0013-0001  casing wheel  2
I58  54L003-1745-0064  washer 6,4  1  from series EE 00021
I59  54L001-1101-1090  bolt M10 x 90  1
I60  54L017-0003-0004  frame  1
I61 54L020-0001-0013 bracket right 1 for R-140 from EE 00010 to EE 00059
I61 54L020-0001-0017 bracket right 1 for R-120,130 from EE 00010 to EE 00059
I61 54L020-0001-0021 bracket right 1 for R-140 from series EE 00060
I61 54L020-0001-0023 bracket right 1 for R-120,130 from series EE 00060
I61 54L020-0001-0041 bracket right 1 for R-140 from series FF
I62 54L020-0001-0014 bracket left 1 for R-140 from EE 00010 to EE 00059
I62 54L020-0001-0018 bracket left 1 for R-120,130 from EE 00010 to EE 00059
I62 54L020-0001-0022 bracket left 1 for R-140 from series EE 00060
I62 54L020-0001-0024 bracket left 1 for R-120,130 from series EE 00060
I62 54L020-0001-0042 bracket left 1 for R-140 from series FF
I63 54L015-0014-0002 end plug 2 from series EE 00010 to EE 00059
I64 54L009-0001-0018 spacer 2 from series EE 00010 to EE 00059

the spare parts ICUTTER DECK 105CUTTER DECK 105CUTTER DECK 105



<< 90 >>

the spare parts ICUTTER DECK 105CUTTER DECK 105CUTTER DECK 105

89

91

86

64
66

6765

61

62

79

70

80

85

34

88

78 87

93

93
96

87

68

** Alternative bracket



<< 91 >>

the spare parts I

DRAWING NR. PART NR. DESCRIPTION QUANT. NOTICE
I64 54L009-0001-0022 spacer 2 from series EE 00060 to EE
I64 54L009-0001-0025 spacer 2 from series FF
I65 54L001-1101-1030 bolt M10 x 30 2 for R-140 from series EE 00010
I65 54L001-1101-1230 bolt M12 x 30 2 for R-140 from series FF
I66 54L003-1727-0011 washer 11 4 for R-140 from series EE 00010
I66 54L003-1702-0013 washer 13 2 for R-140 from series FF
I67 54L004-1492-0010 nut M10 4 for R-140 from series EE 00010
I67 54L004-0175-0012 nut M12 2 for R-140 from series FF
I68 54L008-0018-0002 peg 2 from series EE 00010
I70 54L020-0001-0025 bracket 2 from series EE 00060 to EE
I70 54L020-0001-0040 bracket 2 from series FF
I70 54L020-0001-0015 bracket left 1 from series EE 00010 to EE 00059
I71 54L020-0001-0016 bracket right 1 from series EE 00010 to EE 00059
I72 54L001-1101-1010 bolt M10 x 100 2 from series EE 00010 to EE 00059
I73 54L004-1401-0010 nut M10 2 from series EE 00010 to EE 00059
I74 54L001-1103-1020 bolt M10 x 20 2 from series EE 00010 to EE 00059
I75 54L002-1006-0850 bolt M8 x 50 1 from series EE 00010 to EE 
I76 54L003-1702-0084 washer 8,4 1 from series EE 00010 to EE 
I77 54L004-1492-0008 nut M8 1 from series EE 00010 to EE 
I78 54L030-0005-0004 tension rod 2 from series EE 00060
I79 54L004-0001-0001 nut special 2 from series EE 00060
I80 54L015-0003-0001 ballgrip 2 from series EE 00060
I85 54L011-0915-0001 pin 4 from series FF
I86 54L021-0000-0006 holder 1 from series FF
I87 54L003-1727-0011 washer 11 4 from series FF
I88 54L008-0018-0004 peg 2 from series FF
I89 54L023-0001-0016 spring 2 from series FF
I91 54L041-0003-0001 eye cable 2 from series FF
I92 54L008-0002-0004 spacer 2 from series FF
I93 54L003-1702-0084 washer 8,4 6 from series FF
I94 54L001-1103-0820 bolt M8 x 20 2 from series FF
I95 54L007-0007-0001 rubber inpact 2 from series FF
I96 54L001-1101-0850 bolt M8 x 50 4 from series FF
I5-I20  54L046-0002-0002  handle complete  1

CUTTER DECK 105CUTTER DECK 105CUTTER DECK 105



<< 92 >>

the spare parts JCUTTER DECK 105CUTTER DECK 105CUTTER DECK 105

DRAWING NR. PART NR. DESCRIPTION QUANT. NOTICE
J19-J33 54L046-0005-0004 bearinghouse cpl. short 1 to series EE 00399
J19-J33,J47 54L046-0005-0014 bearinghouse cpl. longest 1 from series EE 00400
J19-J33 54L046-0005-0008 bearinghouse cpl. longest 1 from EE 00010 to EE 00399

50

23

51

,11

,11

50

41,19

,20

,21

,19

,27

,34



<< 93 >>

DRAWING NR. PART NR. DESCRIPTION QUANT. NOTICE
J1  54L014-0004-0010  belt cover  1  from series EE 00010
J1  54L014-0004-0007  belt cover  1  to series EE 00009
J2  54L001-0001-0008  bolt special  4
J3  54L008-0009-0003  chain  1 to series EE
J5  54L021-0002-0008  arm  1  from series EE 00010 to EE
J5  54L021-0002-0007  arm  1  to series EE 00009
J6  54L014-0004-0009  cover  1  from series EE 00010
J6  54L014-0004-0008  cover  1  to series EE 00009
J7  54L001-0073-0516  bolt M5 x 16  4
J8  54L001-0073-0820  bolt M8 x 20  3
J9  54L003-1727-0009  washer 9  3
J10 54L027-0001-0016 belt pulley  1 from series EE 00400
J10 54L027-0001-0011 belt pulley  1 from EE 00010 to EE 00399
J10 54L027-0001-0005 belt pulley  1 to series EE 00009
J11 54L027-0003-0003 toothed pulley 4 from series EE 00400
J11 54L027-0003-0001 toothed pulley 4 to series EE 00399
J12 54L003-0000-0020 washer 2 mm 2 to series EE 00399
J13  54L024-0002-0001  toothed belt  2
J14 54L003-0001-0010 special washer 4 from series EE 00400
J14 54L003-0001-0002 special washer 3 to series EE 00399
J15  54L004-1492-0008  nut M8  13
J16  54L025-0000-0004  tensioner  2
J17  54L001-1103-0830  bolt M8 x 30  12
J18  54L003-1702-0084  washer 8,4  12
J19 54L035-0000-0007 bearing 6 from series EE 00400
J19 54L035-0000-0003 bearing 2 to series EE 00399
J20 54L036-0002-0003 bearing housing 3 from series EE 00400
J20 54L036-0002-0001 bearing housing 3 to series EE 00399
J21 54L009-0001-0023 spacer 3 from series EE 00400
J21 54L009-0001-0012 spacer 2 to series EE 00399
J22 54L009-0001-0024 spacer 1 from series EE 00400
J22 54L009-0001-0019 spacer 1 from EE 00010 to EE 00399
J23  54L003-1702-0084  washer 8,4  3
J25  54L004-1492-0006  nut M6  1
J26 54L032-0002-0008 blade shaft 1 from series EE 00400
J26 54L032-0002-0002 blade shaft 1 to series EE 00399
J27  54L032-0002-0003  blade shaft  1 to series EE
J28 54L032-0002-0009 blade shaft 1 from series EE 00400
J28 54L032-0002-0004 blade shaft 1 from EE 00010 to EE 00399
J29 54L029-0000-6639 key 6 x 6 x 39 1 from series EE 00400
J29 54L029-0000-5532 key 5 x 5 x 32 1 to series EE 00399
J30 54L029-0000-6100 key 6 x 6 x 100 1 from series EE 00400
J30 54L029-0000-5586 key 5 x 5 x 86 1 from EE 00010 to EE 00399
J31 54L029-0000-5535 key 5 x 5 x 35 1 from EE 00010 to EE 00399
J32 54L029-0000-6616 key 6 x 6 x 16 3 from series EE 00400
J32 54L029-0000-5514 key 5 x 5 x 14 3 to series EE 00399
J33 54L013-0003-0001 cover 2 to series EE 00399
J34 54L021-0005-0003 blade holder 3 from series EE 00400
J34 54L021-0005-0001 blade holder 2 to series EE 00399
J35  54L033-0000-0001  blade  3
J36  54L037-0002-0001  safety plate  6
J37  54L001-0073-1020  bolt M10 x 20  3
J38  54L001-1103-0825  bolt M8 x 25  6
J39 54L035-0000-0002 bearing 2 to series EE 00399
J40 54L003-0001-0008 special washer 1 mm 1 from series EE 00400
J40 54L003-0000-0020 washer 2 mm 1 from EE 00010 to EE 00399
J41 54L035-0000-0007 bearing 1 from EE 00010 to EE 00399
J42 54L036-0002-0002 bearing 1 from EE 00010 to EE 00399
J43 54L009-0001-0020 spacer 1 from EE 00010 to EE 00399
J44 54L035-0000-0008 bearing 1 from EE 00010 to EE 00399
J45 54L032-0002-0010 blade shaft 1 from series EE 00400
J45 54L032-0002-0005 blade shaft 1 from EE 00010 to EE 00399
J48 54L021-0005-0002 blade shaft 1 from EE 00010 to EE 00399
J49 54L027-0003-0002 toothed pulley 2 from EE 00010 to EE 00399
J19-J33 54L046-0005-0013 bearinghouse cpl. long 1 from series EE 00400
J19-J33 54L046-0005-0009 bearinghouse cpl. long 1 from EE 00010 to EE 00399
J19-J33 54L046-0005-0011 bearinghouse cpl. short 1 from series EE 00400

the spare parts JCUTTER DECK 105CUTTER DECK 105CUTTER DECK 105



<< 94 >>

the spare parts I
89

21

67

74
75

73
75

76

66

8188

72

71

69

70

68 71

18

1 14 17

23
4

5

6

9
7

10
11

825

22

87

36

71

81

62

62

81
81

69

72

71

71
68

70

19

88

23
24

82
65

13
1512

16

27
29

29

37 26
22

25

26
35

22

25

22

22

22
31

30 53

33

34

32

30

61

28

5425
50

47

57
47

55
80
79

25

60

56

22 43
22

4

25

45

46

22 43

22

444

50

51

51

52
48

47 47
49

77

78

CUTTER DECK 105/2CUTTER DECK 105/2CUTTER DECK 105/2

DRAWING NR. PART NR. DESCRIPTION QUANT. NOTICE
I78 54L007-0007-0001 rubber inpact 2 
I79 54L001-1101-0850 bolt M8 x 50 2 
I80 54L003-1702-0084 washer 8,4 2 
I81 54L011-0915-0001 pin 4 
I82 54L023-0001-0017 spring 2 
I87 54L003-1745-0064 washer 6,4 3 
I88 54L008-0018-0003 peg 2 
I89 54L023-0001-0016 spring 2 
I1-I17 54L046-0002-0002 handle complete 1 



<< 95 >>

the spare parts I

DRAWING NR. PART NR. DESCRIPTION QUANT. NOTICE
I1 54L015-0004-0004 handle 1 
I2 54L034-0006-0001 height adjusting lever 1 
I3 54L001-1103-0620 bolt M6 x 20 1 
I4 54L001-1103-0825 bolt M8 x 25 3 
I5 54L001-1103-0820 bolt M8 x 20 3 
I6 54L021-0004-0003 height adjustm. quadrant 1 
I7 54L037-0008-0002 height indicator plate 1 
I8 54L003-1702-0064 washer 6,4 2 
I9 54L001-1103-0614 bolt M6 x 14 2 
I10 54L009-0001-0001 spacer 1 
I11 54L004-1492-0008 nut M8 1 
I12 54L008-0006-0002 pawl 1 
I13 54L004-1492-0006 nut M6 1 
I14 54L023-0001-0010 spring 1 
I15 54L008-0007-0002 locking key 1 
I16 54L030-0009-0005 control rod 1 
I17 54L015-0010-0001 locking knob 1 
I18 54L001-7985-0512 bolt M5 x 12 4 
I19 54L014-0004-0011 cover 1 
I21 54L041-0003-0001 eye cable 2 
I22 54L003-1702-0084 washer 8,4 32 
I23 54L001-0001-0008 bolt special 3 
I24 54L014-0004-0012 belt cover 1 
I25 54L004-1492-0008 nut M8 15 
I26 54L001-1103-0820 bolt M8 x 20 6 
I27 54L020-0001-0006 bracket right 1 
I28 54L020-0001-0005 bracket left 1 
I29 54L010-0001-0011 bush 1 
I30 54L001-1101-0835 bolt M8 x 35 4 
I31 54L009-0001-0002 spacer 2 
I32 54L037-0007-0002 pivot plate 2 
I33 54L005-0000-0005 push-on fastener 4 
I34 54L008-0013-0003 bar 2 
I35 54L020-0001-0007 bracket 2 
I36 54L030-0007-0005 tie rod 1 
I37 54L017-0005-0003 cutter deck 1 
I43 54L010-0001-0005 bush 2 
I44 54L010-0002-0003 bush 2 
I45 54L006-2930-0020 circlip 20 2 
I46 54L020-0000-0001 bracket 2 
I47 54L003-1702-0105 washer 10,5 8 
I48 54L015-0013-0001 casing wheel 2 
I49 54L001-1101-1090 bolt M10 x 90 2 
I50 54L004-1492-0010 nut M10 2 
I51 54L009-0002-0007 spacer 4 
I52 54L009-0001-0016 spacer 2 
I53 54L008-0012-0001 safety bolt 2 
I54 54L011-0915-0001 pin 2 
I55 54L001-1101-0120 bolt M10 x 120 2 
I56 54L015-0012-0001 guard roller 2 
I57 54L009-0001-0015 spacer 2 
I60 54L017-0003-0007 frame 1 
I61 54L020-0006-0005 adjusting bracket 2 
I62 54L011-0915-0003 pin 2 
I65 54L020-0001-0036 bracket right 1 
I66 54L020-0001-0037 bracket left 1 
I67 54L021-0000-0004 holder 1 
I68 54L030-0005-0004 tension rod 2 
I69 54L004-0001-0001 nut special 2 
I70 54L015-0003-0001 ballgrip 2 
I71 54L003-1727-0011 washer 11 4 
I72 54L008-0018-0002 peg 2 
I73 54L009-0001-0025 spacer 2 
I74 54L001-1101-1230 bolt M12 x 30 2 
I75 54L003-0001-0013 washer 13 4 
I76 54L004-0175-0012 nut M12 2 
I77 54L008-0002-0005 pillar 2 

CUTTER DECK 105/2CUTTER DECK 105/2CUTTER DECK 105/2



<< 96 >>

the spare parts JCUTTER DECK 105/2CUTTER DECK 105/2CUTTER DECK 105/2

1

2

11

29

32

31

10 1

8
2

6

6

8

20

20
24

26

25

24

21

21

22

22

23

23

13

12

14

16

12

13

12

14

18

12

19

4

19

5

28

6

6

8

3

30

26

25



<< 97 >>

the spare parts J

DRAWING NR. PART NR. DESCRIPTION QUANT. NOTICE
J1 54L001-0073-0820 bolt M8 x 20 2
J2 54L003-1727-0009 washer 9 2
J3 54L027-0001-0016 belt pulley 1
J4 54L027-0003-0003 toothed pulley 1
J5 54L024-0002-0003 toothed belt 1
J6 54L003-0001-0010 special washer 3
J8 54L003-1702-0084 washer 8,4 11
J10 54L004-1492-0008 nut M8 11
J11 54L001-1103-0830 bolt M8 x 30 8
J12 54L035-0000-0007 bearing 4
J13 54L036-0002-0004 bearing housing 2
J14 54L009-0001-0023 spacer 2
J16 54L032-0002-0010 blade shaft 1
J18 54L032-0002-0008 blade shaft 1
J19 54L029-0000-6639 key 6 x 6 x 39 2
J20 54L029-0000-6616 key 6 x 6 x 16 2
J21 54L013-0003-0002 cover 2
J22 54L021-0005-0003 blade holder 2
J23 54L033-0000-0002 blade 2
J24 54L037-0002-0001 safety plate 4
J25 54L001-1103-0825 bolt M8 x 25 4
J26 54L001-0073-1020 bolt M10 x 20 2
J28 54L009-0001-0029 spacer 1
J29 54L029-0000-6635 key 6 x 6 x 35 1
J30 54L025-0000-0004 tensioner 1
J31 54L027-0002-0001 tension pulley 1
J32 54L006-2930-0012 circlip 12 1
J12-J21 54L046-0005-0011 bearinghouse cpl. short 1
J12-J21 54L046-0005-0014 bearinghouse cpl. the longest 1

CUTTER DECK 105/2CUTTER DECK 105/2CUTTER DECK 105/2



<< 98 >>

NOTICE

CUTTER DECK 105/2CUTTER DECK 105/2CUTTER DECK 105/2




